



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & 45001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org
qad@shriraminstitute.org

TEST REPORT

NO : C1/0000405680

Issued To :
Client Code : (GHAZ01D2026)
DURAKRAFT EXTRUSIONS PVT LTD
D22, MEERUT ROAD
INDUSTRIAL AREA
GHAZIABAD
UTTAR PRADESH-201003
Kind Attn: SHIVAM PATEL,QA

Date of issue : 30/09/2025
Job No : 2509-1-141-1195
Booking No : RG2526/1/4495
Booking Date : 16/09/2025
Customer Ref No. : EMAIL
Customer Ref Dt. : 11/09/2025
Location : Laboratory

Job No- 2509-1-141-1195

ONE SAMPLE (QUANTITY: 2FT APPRX+ 5 WELDED PCS) DESCRIBED AS UPVC PROFILE, WAS RECEIVED.

"THE SAMPLING WAS NOT CARRIED OUT BY SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. THE SAMPLE DESCRIPTION PROVIDED IN THE TEST REPORT ARE BASED ON DECLARATION BY THE SPONSOR."

S.No	Tests	Results	Requirments	Conformity	Protocol/ Method
1	RoHS Compliance				IEC 62321:2013
	(a) Cadmium (Cd), mg/kg (Detection limit = 5)	Not Detected	100 Maximum	Yes	IEC 62321-5:2013
	(b) Lead (Pb), mg/kg (Detection limit = 5)	Not Detected	1000 Maximum	Yes	IEC 62321-5:2013
	(c) Mercury (Hg), mg/kg (Detection limit = 5)	Not Detected	1000 Maximum	Yes	IEC 62321-4:2013 + A1:2017
	(d) Hexavalent chromium (CrVI), mg/kg (Detection limit = 8)	Not Detected	1000 Maximum	Yes	IEC 62321-7-2:2013
	(e) Sum of PBBs, mg/kg (Detection limit = 50)	Not Detected	1000 Maximum	Yes	IEC 62321-6:2015
	(f) Sum of PBDEs, mg/kg (Detection limit = 50)	Not Detected	1000 Maximum	Yes	IEC 62321-6:2015
	(g) Dibutyl Phthalate (DBP), mg/kg (Detection limit = 100)	Not Detected	1000 Maximum	Yes	IEC 62321-8:2017
	(h) Butyl benzyl phthalate (BBP), mg/kg (Detection limit = 100)	Not Detected	1000 Maximum	Yes	IEC 62321-8:2017
	(i) Bis (2-ethylhexyl) phthalate (DEHP), mg/kg (Detection limit = 100)	Not Detected	1000 Maximum	Yes	IEC 62321-8:2017
	(j) Diisobutyl Phthalate (DIBP), mg/kg (Detection limit = 100)	Not Detected	1000 Maximum	Yes	IEC 62321-8:2017
2	Welding test (Welding strength test), N/mm ²	28	---	---	IS 17953:2023

Note 1:- Test at S.No. 1, Based on the tests on selected part of submitted sample, the results of Cadmium, Lead, Mercury, Hexavalent chromium, Polybrominated biphenyls (PBBs), Polybrominated diphenyl ethers (PBDEs) and Phthalates such as Bis(2-ethylhexyl) phthalate (DEHP), Butyl benzyl phthalate (BBP), Dibutyl phthalate (DBP) and Di isobutyl phthalate (DIBP) comply with the limits as set by RoHS Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU.

Note 2: Conformity at S.No. 2 could not be given as requirement are not provided by customer.

Date of Receipt: 16.09.2025
Date of Start: 16.09.2025
Date of Completion: 30.09.2025

End of report

Reviewed and Authorized by
EMPLOYEE CODE: (1199)